
AQUASTREAM

SPARE PARTS DIAGRAM

(Product Code: 2431075, 2431100,2431125,2431150)

12

11

10

16

6 17 2345 1

18

14
15

20 21

19

7

13

8 9

RAIN
BOW

 P
OOL P

RODUCTS
 P

TY
 LT

D

(post Jan 1999, Also AQUASWIM Series 40)



Key Description Product
Code

2 Body O ring S1226911
4 Impeller (Aquastream 50) 635065
4 Impeller (Aquastream 75) 635066
4 Impeller (Aquastream 100) 635067
4 Impeller (Aquastream 125) 635068
4 Impeller (Aquastream 150) 635069
5 Diffuser 635061
6 Diffuser Gasket 635060
7 Pump Face H/L Pot 635059
8 Half Barrel Union C/W O ring 122243B
9 Union O ring 64479
10 H/L Pot Lid 635051
11 H/L Pot Lid O ring 635052
12 H/L Pot Basket 635054
13 Drain Plug 63402302
14 Aquamite Multi Pack M8 Polts & Washers 63505321

2 x 6350530 (M8 x 30 bolt) 6350530
4 x 6302180 (M8 Washer) 6302180
2 x 6350540 (M8 x 40 Bolt) 6350540

15 Motor 1.17kW With Foot (50 - 125) 6307245A
15 Motor 1.68kW (150) No Slinger Required 635035L
16 Clacker Valve (drain down) 85517
18 End Shield (for 6307245A) 634047
19 Pump Foot (for 6307245A) AXPU158
19 Pump Foot (for 635035L) 6350720
n/s Toolbar (suits all pumps) 634086

Aquastream Adaptor Kit:- 63506350
1 & 17   6350635 Aquastream Bracket Kit

17
  S1290816 - Screw M3x30mm Pan Head SS (each, 4 re-
quired)

20   6340164- Flange Protector Kit
21   63400833 - Screw #4x3/8” Pan Head SS (each, 2 required)
3   6340162 - Mechanical Seal SS 316

RAIN
BOW

 P
OOL P

RODUCTS
 P

TY
 LT

D


